RESEARCH REPORT NO. 153

HUMIC SUBSTANCES REMOVAL BY ACTIVATED CARBON
by
Michael C.-Y. Lee
and

Vernon L. Snoeyink
Department of Civil Engineering
University of I1linois
at Urbana-Champaign

FINAL PPROJECT REPORT
Project No. B-110-ILL

Title: Removal of Organics by Adsorption in the
Purification of Potable Water and in the
Treatment of Water for Reuse

The work upon which this publication is based was supported by funds
provided by the U. S. Department of the Interior as authorized under
the Water Resources Research Act of 1964, P. L. 88-379
Agreement No. 14-34-0001-8083

UNIVERSITY OF ILLINOIS
WATER RESOURCES CENTER
2535 Hydrosystems Laboratory
Urbana, I1linois 61801

November 1980

Contents of this publication do not necessarily
[...]
pH of the solution are important factors in the removal of organic matter by

the chemical coagulation process. The extent of removal depends on the type of

organic matter present in the wéter. As reviewed by Kavanaugh (1978), the
removal percentages for humic acid were between 60% and 90%. Removals of
between 10% and 60% have been reported for fulvic acid, which is considered a
predominant constituent of humic substances in natural water. Removal percent-
ages of the natural organic matter in water are somewhat similar to those
obtained with fulvic acid. Results of a pilot-scale study of Ohio River water
treatment showed that 60% of the nonpurgeable total organic carbon (NPTOC) was
removed, whereas approximately 30% of NPTOC was removed in 63 water treatment
plants surveyed in the National Organics Reconnaissance Survey for Halogenated

Organics (NORS). In the Federal Republic of Germany, 25% to 40% removal of

-

Nomarmmin



dissolved organic carbon (DOC) from surface waters of the Rhine River and of

{ _ several Alpine lakes was reported.
Selective removal of haloform precursors by coagulation is also of

L interest. Table 1 presents the results of the percent of reduction in terms of
) total organic carbon (TOC) and chloroform formation potential (CFP) from

several researchers. The reduction percentages for haloform precursors from
'%;, natural waters and peat fulvic acid were higher than reduction percentages for
TOC. On the other hand, a substantial amount of TOC of peat humic acid was
removed, but the removal of haloform precursors was nof as great as the removal
of TOC. However, the selective removal of haloform precursors by coagulation
does not occur everywhere. Kavanaugh (1978) did not observe this selective
removal by coagu]étion in the study of surface water in California. He reported
a linear relationship between the concentrations of TOC and haloform férmation
potential for this source of water after coagulation with alum and ferric
i chloride. Kavanaugh's data indicated that there was no selective removal of

haloform precursors by coagulation.

2.2 Carbon Adsorption
f;k The removal of humic substances from water by activated carbon adsorption
has been of interest to many researchers recently. Several factors may affect
) the performance of a carbon bed for adsorbing humic substances in water. In
general, the type of humic substances, the characteristics of the carbon, and

the pretreatment processes are the most important factors.

; 2.2.1 Effect of Types of Humic Substances
o McCreary and Snoeyink (1979) studied the effect of types of humic
substances on the adsorption by activated carbon from both leaf and soil

}, extracts, from well water, and from a commercially available humic acid.

I
[ —



Table 1. Reduction Percentages for Total Organic Carbon (TOC)
and Chloroform Formation Potential (CFP)
by Coagulation Process
Reduction, %
Sample TOC CFP Reference
Natural Water 40 60 Young and Singer (1977)
Natural Water 34 61 Oliver and Lawrence (1979)
Peat Fulvic Acid 22 70 Babcock and Singer (1979)
Peat Humic Acid 86 70 Babcock and Singer (1979)




==

[

They found that the adsorption properties of the humic substances from

. different sources varied widely. The need for on-site pilot studies to deter-

‘mine adsorbability of humic substances for a particular location was emphasized

in their work. Other research involving the study of humic substances removal
by activated carbon was carried out by the group under the leadership of
Professor Weber at the University of Michigan. Commercially available humic
acid from the Aldrich Chemical Company‘was the only source of humic acid in
their studies. Consequently, their conclusions are drawn from the use of only
one type of material. | |

Other factors found to be important include the phosphate concentration

of the buffer solution and the pH of the solution. McCreary and Snoeyink (1979)

found that a higher phosphate concentration in a water sample yielded a higher

adsorption capacity for carbon. The pH effect was also noticed by Weber et al.
(1978) and McCreary and Snoeyink (1979). A decrease of pH in solution rendered
humic substances less soluble and more readily adsorbed on activated carbon.

However, this group of researchers used different analytical techniques

“to determine humic substances. Weber et al. (1978) used ultraviolet absorbance

with a wavelength of 250 nm, while Snoeyink et al. (1977) and McCreary and
Snoeyink (1979) used fluorescence intensity with an excitation wavelength of

365 nm and an emfssion wavelength of 415 nm. According to Snoeyink et al. (1977),
the adsorption characteristics of the humic substances are also dependent on

the method of analysis used to quantify them. They found that the species that
fluoresce the most, and adsorb the best are the fractions with a Tower molecular
weight, whereas ultraviolet adsorbing species do not adsorb as well as the

fluorescing species. Because there is:.no analytical method that can directly

measure the concentration of humic substances in water, an analytical method



must be carefully selected in the study of humic substances removal by

activated carbon.

2.2.2 Effect of Types of Carbon

Five characteristics of carbon are important in the adsorption of organic
molecules from solution. Zogorski (1975) reviewed several articles in the
Titerature and suggested that these factors are (1) particle size, (2) surface
area, (3) chemisorbed oxygen, (4) hardness and uniformity, and (5) pore struc-
ture. These adsorptive characteristics of carbon depend upon the source
material of the carbon and the activation process.

For humic substances removal from water, 1ittle information is available
concerning the importance of the characteristics of carboh. In the study of
commercial humic acid adsorption by carbon, Weber et al. (1977) tested four
different carbons and selected F-400 carbon for their study. F-400 carbon
was chosen because it had better adsorption rates and capacities and had more
resistance to abrasion than the other carbons. Snoeyink et al. (1977) used
two bituminous carbons, F-200 and F-400, to evaluate the adsorbability of
commercial humic acid from watef. The F-4OO carbon, which has a larger
average pore size and more surface area than F-200, showed a much higher
capacity for humic acid in the isotherm tests. In another study of Snoeyink
et al. (1978), five different activated carboné were studied. It was found
that the F-400 carbon performed slightly better than the WV-G carbon, and
that the lignite carbon HD-4000 had a capacity very close to that of the F-400
and WV-G carbons. The F-200 and WV-W carbons did not adsorb as well as the
other three carbons. In the study of the effect of particle size of carbon
on the adsorption of humic substances in water, Weber et al. (1978) found
that the rate of adsorption of commercial humic acid was inversely related

to the particle size.

(e —



gt i

i

On the adsorption of organic matter in natural water, Sontheimer and Maier
(1972) carried out an extensive evaluation of ten different activated carbons to
determine their adsorbability of organic matter from the River Rhine. This river
is highly polluted, and 42% of its organic content is humic substances (Rook,
1974). Sontheimer and Maier found that neither the phenol number nor the
Brunauer-Emmett-Teller (BET) surface area could provide an indication of carbon
effectiveness for organic removal from the Rhine. It is of interest to know

whether similar results will be obtained in the study of humic substances.

2.2.3 Performance of Pilot- and Full-Scale Carbon Beds
A pilot plant for eliminating haloform precursors has been evaluated by the
USEPA (1975). This pilot plant was equipped with a 30 inch GAC filter operated

at 2 gpm/ft2

to treat raw Ohio River water. It was shown that measurable amounts
of chloroform were being detected after chlorination of the effluent after 3 to 4
weeks of operation. For a 50% haloform formation potential breakthrough, the
1ifetime for the GAC filter was only 10 weeks. It is obvious that the adsorption
capacity of granular activated carbon is limited.

The performance of a full-scale GAC bed in the actual plant operation has
been reported. Wilson (1960) investigated the removal of fulvic acids from water
by a carbon bed. Hydrogen peroxide was added to this water before carbon adsorp-
tion for the purpose of oxidizing the fg]vic acids. Wilson found that, for a
50% breakthrough of =2 mg/1 of fulvic acid, the service time for the carbon bed
was 3 months at a flow rate of 3 gpm/ftz. The removal efficiency decreased very
rapidly, from an initial 100% to about 20%. He suggested that the pore exclusion
of the organic molecules might cause this sharp decrease of adsorption. These

large organic molecules could be excluded, because the average pore size of the

carbon was smaller than the size of organic molecules.



10

In the National Organics Reconnaissance Survey for Halogenated Organics,
S&mons and coworkers (1975) also evaluated the effectiveness of GAC as a combina-
tion filtration-adsorption medium to treat surface water and chlorinated raw
water in eight water treatment plants. They found that the average nonvolatile
-TOC removal was not much higher than 30% for those carbon beds that had been in
service for several months. Fresh lignite-based and coal-based replacement
activated carbons in different plants showed a marked improvement in efficiency.
The results of three studies of water treatment plants were reported in the
Interim Treatment Guide (1978). It was found that the removal of trihalomethane
precursors by adsorption on GAC was variable and site specific. It was also
reported that longer empty bed contact time and lower influent trihalomethane

formation potential increased the lifetime of a carbon bed.

2.3 Coagulation Followed by Adsorption -

The above literature review illustrates the Timited effectiveness of the
coagulation and carbon adsorption processes for the removal of humic substances
and organic matter from natural water., The humic substances that cause ha]oform
formation can be removed in some cases by a properly operated coagulation-
sedimentation-filtration process. However, the remova] efficiency of organic
matter from natural water is generally lower. Fresh GAC removes humic substances

effectively just after starting but becomes less effective after a few months.

Operating the water treatment process to remove as much organic matter as possible

by coagulation and then using carbon adsorption should result in a lower overall -
treatment cost than if the coagulation process is not optimized for organic

removal.

[



1

Sontheimer and Maier (1972) evaluated the adsorbability of organic matter

from Rhine River water by GAC after clarification with a1uminum sulfate and

ferric chloride. This water was bank filtered and directly passed into the GAC
without prior ozonation. They found better adsorption when aluminum sulfate was
used as the coagulant. Unfortunately, there was no control sample in their study;
consequently, no comparison of the adsorption capacity can be made before and
after aluminum sulfate coagulation. However, for the bank filtrate followed by
ozonation before GAC, the coagulation using both aluminum sulfate and ferric
chloride significantly increased the adsorbability of these organics for carbon.
Similarly, the adsorption capacity of the organics in the samples coagulated-

with aluminum sulfate was higher than for those in samples coagulated with

_ferric chloride. Nevertheless, Sontheimer and Majer did not evaluate how the

adsorption capacity will change for the organic matter not removed by coagulation.

The coagulation process can also reduce the adsorption capacity of carbon
for some organic molecules. Kavanagh (1977) presented data for tannic acid
remova]'using a combination of iron coagulation and carbon adsorption. It was
found that coagulation with iron retarded the adsorption of tannic acid by
carbon. He suggested that pore blockage was the main reason for the slow and
poor uptake.

In pilot plant systems, different effects of precoagulation on carbon
adsorption have been reported in the Interim Treatment Guide (1978). Love et al.
(1976) found the GAC bed was only initially effective for removing coagulated,
settled, undisinfected Ohio River water. On the other hand, a similar study of
the Merrimac River carried out by Sylvia (1978) at the Lawrence Experiment

Station in Lawrence, MA, showed different results. The Merrimac River received

considerable industrial contamination in the area upstream from the study site.



12

Haloform precursors in this river were only slightly reduced through coagulation
and the settling processes. However, these treated organics were effectively

removed for a long period of time by granular activated carbon adsorption.

2.4 Summary

The literature review of the removal of humic substances and other organic
matter from water indicates that each different source of humic substances
behaves differently. Coagulation may effectively remdve some of the organic
matter, but the extent of removal depends greatly upon the type of humic sub-
stances. An activated carbon bed may remove haloform precursors well initially,
but the removal efficiency decreases sharply shortly aftgr start-up. Thé
performance of coagulation followed by adsorption also varies with the location.
In some cases, coagulation before adsorption may result in improving carbon
adsorption efficiency. Therefore, there is a need for on-site pilot studies
for each individual water source. The research reported in this thesis is
oriented toward making such pilot tests more economical and effective. The
approach which is developed eﬁab]es one to use simple bench-scale experiments .
and a mathematical model to predict the results of pilot tests. Based on |
these predictions, the pilot plant can be designed and operated to verify
the model. Consequently, the data obtained from the pilot plant study should

enable the design of a more effective full-scale water treatment plant.

e



13

3. SCOPE OF STUDY

The scope of the study was established to achieve the objective given
in Section 1. Activated carbon adsorption of commercial humic and fulvic acid
extracted from peat was studied in the present work. Commercial humic acid
was selected so that the results from this study can be compared with previous
works of Snoeyink et al. (1977 and 1978). Peat fulvic acid was selected
because: (1) fulvic acid is a predominant organic in natural water, and (2)
little carbon adsorption reséarch using peat fulvic acid is available.
Different types of commercially available granular activated carbons
were used to make the results more practical for the water treatment industry.
These activated carbons were made from various raw materials and provide a
range of values for parameters such as surface area, total pore volume, and

pore size distribution. Thus the importance of these characteristics of

activated carbon relative to the adsorption of humic substances can be

_evaluated.

Adsorption isotherm studies were conducted to evaluate the effect of pH,
particle size of carbons, the molecular weight of the humic substances, as
well as adsorption following coagu]atfon was studied. The effect of soluble
alum on adsorption was also determined.

The kinetics of adsorption of humic substances were evaluated as a
function of activated carbon particle size and the molecular weight of the
humic substances. The effect of coagulation with alum before adsorption on
tne rate of adsorption was also investigated. The mass transfer coefficients
obtained from these batch kinetic tests were then used in the mathematical

model to predict the performance of activated carbon in columns.



14

A mathematical model was used to simulate the breakthrough curves for
humic substances removal by a carbon bed. Column experiments with different